MARCH '95

26.18-LP CARRAROQ AXLE rsf. 134217
Far "FERMEC"
Spars Parts List

Lod o B9l N 09161c6-6v+68++ FITA4IS 0dYHLYD L1l 3008 984708



26.18-LP CARRARQ AXLE ref. 134217
For "FERMEC"

SPARE PARTS LIST

INDEX OF PAGES
1.0  Axle housing

2.1 Swivel housing and tie rod
3.1 Bevel Gear/Pinion Set

40  Differential

5.0  Drive shafts

6.0  Wheel hub and epicyclic raductlon gears

¢ d o 9L N 09161c6-6v+68++ FITA4IS 0dYHLYD L1l 3008 984708



26.18-LP CARRARO AXLE ref. 134217

Axle housing

1.0

19

—

: g_m_mh e 2
1 - (*“9{
15 apiit
P ——
b
Pos. FRef. AQ.ty Daxcription Pos. Rel. OQly Dascription
1 120121 2 Bushing
2 128633 2 Bolleviile washer
3 131266 2 Spacer washer
4 12364 2 Bush
5 123726 2 Spherical bearing
6 128630 2 Bellavills washer
71238 Plate
8 023827 4 Rivet D3.2
9 08860 2 Fin D.15%35
10 021586 1 Drain plug M.22x1,5 DIN 906
11 125827 10 Bolt 12.9 M12x1.75x33
12 126022 4 Bolt 12.9 M14x2x75
13 072238 4 Centering bugh
14 126836 1 Differential suppaort Assy
15 116723 2 Oil seal 42x62x14
16 118647 2 Bush
17 120868 1 Axla housing
18 082270 1 Oil plug M22x1.5
19 104988 1 Breather M10x1
& d GRLFTAN 0916100-67468++ F21A435 0dvddyD gl 9008 1984000



26.18-LP CARRARO AXLE ral. 134217

Swivel houslng and tie rod , 2.1

MAOD. N. 5580
Fos.  Rof. Qty  Description Pos.  Ref. Gty  Description
1 132009 f Bush
2 1035 - Shirm 1mm
3 132672 2 Bush
4 17367 4 Bolt M14x60
5 132668 1 Swivel housing R.H.
6 120387 2 Bush 30x14,5x28
7 124825 Te rod asey ‘
8 022438 2 Nut M16x1,5 (Self-lock)
9 088769 1 Ball joint (L.H. Thraad)
10 123738 1 Tie rod
11 022040 2 Nut M16x1,6 (Self-lock)
12 114840 7 Clamp
13 021198 2 Bolt M16x1,5x85
14 087031 1 Ball joint (R.H.Thread)
15 126922 12 Bolt M14x2x35 (Self-lock)
16 130466 2 King pln
17 Me1ez 2 Off saal 35x52x16
18 109912 2 Bush
19 119043 1 Swivel housing L.H.
20 130488 2 King pin

pord o G917IN 09161c6-6v+68++ FITA4IS 0dYHLYD ¢lil 900 14847 0¢



26.18-LP CARRARO AXLE ref. 134217
Bevel gear / Plnlon set a1

L e

A=13
MOD. N. 5864
Foz.  Rel Aty Description Pos.  Rel Oty Description
1 0273580 2 Bearing
2 1137117 1 Lockwasher
3 1160564 1 Ring nut M40x1,5
4 116722 1 Qil seal 35x52%16
5 116870 1 Cover
§ 117362 1 Flange
7 022411 2 Nut M10x1,25 (Self locking)
] 021108 ? Balt M10x60
9 020746 6 Bolt MBx16
10 125629 2 Collapsible washer
11 125806 1 Spacer
12 132265 - Shlm 2,5mm
12 132266 - Shim 2,6mm
12 132287 - Shim 2,7mm
12 132268 - Shim 2,8mm
12 132268 - Shim 2,9mm
12 132270 - 8him 3,0mm
12 132211 - Bhim 3,1mm
12 132272 - Shim 3,2rmm
12 132273 - Shim 3,3mm
12 1322014 - 8him 2,4mm

13 DB5E678 1 Beve! gear/Flnlon sat Z=10/32

G d GOL7 N 09161c6-6v+68++ FITA4IS 0dYHLYD ¢lil 900 14847 0¢



26.18-LP CARRARO AXLE ref. 134217
Ditferentlal

40
Up-dated July '96

Dezcriptlon

Fos. Rl Oty

Description

1 128440 2 Scraw MBx10 (Self locking)
2 107778 2 Locking plats

3 . 027308 2 Bearing

4 107400 2 Ring nut

5 066161 1 Differentlal kit

6 115730 2 Thrust washer

7 1291 1 Ditfarantial housing

8 128482 12 Bolt M10x1,5x75 (Self-locking)
9 118451 1 PIn D.7%40

10 120361 2 Thrust washer

11 115731 1 Shaft

9 'd  GYLF AN

09161c6-6v+68++ FITA4IS 0dYHLYD

El:l 9000 "484°0¢



© 26.18-LP CARRARO AXLE ref. 134217
Drive ghafls

5.0

Ref. 0.y Description Pos. Raf. Aty Deaeription
1 040823 4 Spider
2 040822 1§ Snap ring
3 0apgzs 2 Cantral hody
4 040882 1 =+ Hallshaft  diffgrential side)
4 040883 1 ++ Half shaft ( differentlai slds)
5 04D821 2 Half shaft (Wheel Side)
6 125838 1 Drive shaft (long)
6 125836 1 Driva shaft {short)
w For drive shaff ref, 125936
wa For driva shaft ref. 125835
£d GOLy N 0916106-67468++ F21A43S Od¥ddv) ELv21 9000 "984°0¢



26.18-LPF CARRARD AXLE ref, 134217
Whee! hub and epyclclic raduction gears 6.0

Pox. Rel. Oty Deseription Poa. Ral. Q.ly Dezcription
1 118378 2 Whesl hub
2 118310 4 Bearing 37431A/37625
3 125888 2 Lockring
4 D4T70E 2 Cassette geal
5 1164588 2 Thrust washer
§ 024789 6 Snap ting D.34 DIN 471
7 24784 2 Snap ring D.28 - DIN 471
& 116643 2 Sun gear
9 1276502 ¢ Spacer
10 115644 6 Planetary gear
1 Q28284 18 Neadls bearing (by tens)
12 116634 &6 Thrust washer
13 086417 2 Pilanetary carrier assy
14 116682 2 Thrust pin
15 106198 12 Stud
16 082z70 2 Qil plug M22x1.5
17 118812 16 Nut DIN 74361/28
18 119505 16 Washer C18,5 DIN 74361/2B
19 120853 4 Stud with collar
20 116840 4 Pin D18x36
21 020910 4 Scraw 10.9 M12x30 LINI 5333
22 125849 2 Crown gear
23 110806 B Serew 10.9 M14x1,5%65 (Self lock.)
24 125189 2 Centering bush D.24
24 126190 & Centering bush D.20
25 125%80 2 Whaal carrisr

6 d GOL7 N 09161c6-6v+68++ FITA4IS 0dYHLYD El:l 9000 "484°0¢





